QAIVAPLAY

IN250700357V01_UK_FR_DE_ES_IT

370-448V00

PEDAL GO-KART / KART A PEDALES / PEDAL-GOKART /
KARTING DE PEDALES / GO-KART A PEDALI

A

EN: WARNING: Not suitable for children under 3 years old; Max weight: 30 kg.

DE: ACHTUNG: Nicht geeignet fur Kinder unter 3 Jahren; Max. Gewicht: 30 kg.

FR: ATTENTION: Ne convient pas aux enfants de moins de 3 ans; Poids maximum : 30 kg.
ES: ADVERTENCIA: No apto para nifios menores de 3 afios; Peso maximo: 30 kg.

PT: ADVERTENCIA: N3o é adequado para criangas menores de 3 anos; Peso maximo: 30 kg.
IT: AVVERTENZA: Non adatto a bambini sotto i 3 anni; Peso massimo: 30 kg.

EN_IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY.

FR_IMPORTANT : ALIRE ATTENTIVEMEN ET A CONSERVER POUR VOUS Y REFERER
ULTERIEUREMENT

ES_IMPORTANTE, LEAY GUARDE PARA FUTURAS REFERENCIAS.

DE_WICHTIG! SORGFALTIG LESEN UND FUR SPATER NACHSCHLAGEN AUFBEWAHREN.
IT_IMPORTANTE! CONSERVARE IL PRESENTE MANUALE PER FUTURO RIFERIMENTO E
LEGGERLO ATTENTAMENTE.




EN
Parts List (included)

1. Steering wheel *1 2. Seat*1

e . L4
. - - 1r -]
,\:‘z - o LA

3. Steering shaft *1 4. Steering support*1
(Included

3x rubber washer,
1xM8x16mm washer,
2x steel square washer,
1x spring washer,
1xM8 nut)

PEDALGO-NART/ KART A PEDALES / PEDAL-BOXART /
KARTING DE PEDALES / G0-KART A PERALI

= ,i\

5. Maual




0000 OOV OO
OO0 OO

8. Bag of nuts and bolts:
2 x M5*35mm bolts,
4 x M5*40mm bolts,
4 x M5*45mm bolts,
6 x M5*12 washers,
4 x M5*14 washers,
10x M5 nuts

7. Steering Wheel Cover*1

9. Go kart body




Assembly Instructions:

1.Attach the steering support to the go kart body. Fix with M5x45mm *4pcs bolts and
ensure to use dia M5x12mm*4pcs washers and M5 nut *4pcs where appropriate.

2. Assemble the steering shaft:

Remove the nut and washers from the steering shaft. Insert a metal washerinto the
steering shaft.

Insert the steering shaft with the metal from the bottom to the go kart body. The
hook of the steering shaft should go into the triangle area of the steering linkage.
the steering shaft pass through the go kart body then through the steering support
tube.




3. Putthe plant panel on the front of the go-kart .

4. 0n the Steering shaft, insert 2 rubber washers (The rubber washer is used to
adjust the length, use 1-3pcs for you to adjust). Add a square washer at the bottom
of the steering wheel., then insert the steering wheel. Insert another square washer
to sitinside the top of the steering wheel, followed by a spring washer. Secure all
into place with an M8 nut.




5. Assemble the plant panel:
Fix with M5x35mm *2pcs bolts and ensure to use dia M5x12mm*2pcs washers and
M5 nut *2pcs where appropriate.

o

6. . Place the steering wheel cover in the center of the steering wheel.

72




7. Fix the seat to the go kart boby using M5x40mm®*4pcs bolts, ensure to use dia
M5x14mm*4pcs washers and M5 nut*4pcs again where appropriate.

8. Ensure all nuts and bolts are securely tightened before use, and the tyres are
appropriately inflated.




WARNINGS:

Not suitable for children under 3 years of age

Maximum capacity of 30kgs

Adult supervision required at all item

Children should be instructed on how to apply brakes before use

This product should not be operated on public roads, highways or bicycle paths

Read ‘Safe operation’section before use

Always inspect and maintain product prior to use

The toy should be used with caution since skill is required to avoid falls or
collisions causing injury to the user or third parties.

SAFE OPERATION:

This product must be assembled by an adult and checked by an adult before
use

Ensure nuts and bolts remain securely fastened before use

Lubricate the chain often

Perform a brake test before use

Do not store in direct sunlight

Material of products:

A. (PP)B. (IRON)




FR
Liste des pieces (incluses)

1. Volant*1 2. Siége *1

o . Al
. - - - . -]
fz o v

3. Colonne de direction*1 4. Support de direction *1
(incluant

3x rondelle en caoutchouc,
1xM8x16mm rondelle,

2x rondelle carrée en acier,
1x rondelle élastique,
1xM8 écrou)

PEDALBO-KART/ KART A PEDALES / PEDAL-GONART /
KARTING DEPEDALES / G0-KART A PEDALI

&=

5. Manuel




7. Couvre-volant *1

0000 OOV OO
OO0 OO

9. Chéassis de kart

8. Sachet d'écrous et boulons:
2 x Boulons M5 35 mm,
4 x Boulons M5 40 mm,
4 x Boulons M5* 45 mm,
6 x Rondelles M512,
4 x Rondelles M514,
10 écrous M5

10




Instructions d'assemblage :

1.Fixez le support de direction au chassis du kart. Fixez avec 4 boulons M5x45mm
et veillez a utiliser des rondelles dia M5x12mm*4 et 4 écrous M5 si nécessaire.

2.Assembler |'arbre de direction :

Retirez I'écrou et les rondelles de I'arbre de direction. Insérez une rondelle
métallique dans I'arbre de direction.

Insérez I'arbre de direction avec la partie métallique depuis le bas vers le chassis
du kart. Le crochet de I'arbre de direction doit s'engager dans la zone triangulaire

de la biellette de direction. L'arbre de direction traverse d'abord le chassis du kart,
puis le tube de support de direction.

}" /% (a8 N
o e = A3

/'J RY

11




3. Placez le panneau végétal a I'avant du kart.

4. Sur I'arbre de direction, insérez 2 rondelles en caoutchouc (la rondelle en
caoutchouc sert a ajuster la longueur, utilisez 1-3 pieces pour votre réglage).
Ajoutez une rondelle carrée au bas du volant, puis insérez le volant. Insérez une

autre rondelle carrée a l'intérieur du haut du volant, suivie d'une rondelle ressort.
Fixez le tout avec un écrou M8.

12




5. Assemblage du panneau végeétal :

Fixez avec des boulons M5x35mm *2 piéces et assurez-vous d'utiliser des
rondelles M5x12mm *2 pieces et des écrous M5 *2 pieces la ou c'est approprié.

6. Placer le cache volant au centre du volant.

72

o8




7. Fixez le siege au chéassis du kart a I'aide de 4 boulons M5x40mm, en veillant a
utiliser 4 rondelles M5x14mm et 4 écrous M5 aux endroits appropriés.

8. Vérifiez que tous les écrous et boulons sont bien serrés avant utilisation et que
les pneus sont correctement gonflés.

14




ATTENTION:

Non adapté aux enfants de moins de 3 ans

Capacité maximale de 30 kg

Une surveillance adulte estrequise en permanence

Les enfants doivent étre informés sur la maniére d'actionner les freins avant
utilisation

Ce produit ne doit pas étre utilisé sur les routes publiques, les autoroutes ou
les pistes cyclables

Lire la section 'Utilisation en toute sécurité' avant emploi

Toujours inspecter et entretenir le produit avant utilisation

Ce jouet doit étre utilisé avec prudence car il nécessite de I'habileté pour éviter
les chutes ou collisions pouvant causer des blessures a l'utilisateur ou a des
tiers.

SECURITE D'UTILISATION :

Ce produit doit étre assemblé par un adulte et vérifié par un adulte avant
utilisation

Vérifiez que les écrous et boulons restent bien serrés avant utilisation

Graissez souvent la chaine

Effectuer un test de freinage avant utilisation

Ne pas stocker en exposition directe au soleil

Matériau des produits :

A. (PP)B. (IRON)

15




Teileliste (im Lieferumfang enthalten):

1. Lenkrad *1 2. Sitz *1

3. Lenkwelle *1 4. Lenkstlutze*1
(Enthalt

3x Gummischeibe,
1xM8x16mm Scheibe,

2x Stahl-Vierkantscheibe,
1x Federring,

1xM8 Mutter)

5.Handbuch

16




©OOO OO

8. Beutel mit Muttern und Schrauben:
2 x M5*35 mm Schrauben,
4 x M5*40 mm Schrauben,
4 x M5* 45 mm Schrauben,
6 x M5*12 Unterlegscheiben,
4 x M5*14 Unterlegscheiben,
10x M5 Muttern

7. Lenkradabdeckung*1

9. Go-Kart-Karosserie

17




Montageanleitung:

1. Befestigen Sie die Lenkstitze am Go-Kart-Chassis. Verwenden Sie dazu 4 Stick
M5x45mm-Schrauben und jeweils 4 Stick M5x12mm-Scheiben sowie 4 Stiick M5-
Muttern, wo erforderlich.

2. Montieren Sie die Lenkwelle:

Entfernen Sie die Mutter und die Unterlegscheiben von der Lenkwelle. Setzen Sie
eine Metallunterlegscheibe auf die Lenkwelle.

Fiahren Sie die Lenkwelle mit der Metallunterlegscheibe von unten in den Go-Kart-
Rahmen ein. Der Haken der Lenkwelle sollte in den dreieckigen Bereich der
Lenkstange greifen. Die Lenkwelle verlauft durch den Go-Kart-Rahmen und dann
durch das Lenkstutzrohr.

18




3. Befestigen Sie die Pflanzenplatte an der Vorderseite des Go-Karts.

4. Aufder Lenkachse zwei Gummischeiben einsetzen (Die Gummischeibe dient zur
Ladngeneinstellung, verwenden Sie 1-3 Stuck zur Einstellung). Fligen Sie eine
quadratische Unterlegscheibe unter dem Lenkrad hinzu, dann setzen Sie das
Lenkrad ein. Fligen Sie eine weitere quadratische Unterlegscheibe oben in das

Lenkrad ein, gefolgt von einer Federunterlegscheibe. Sichern Sie alles mit einer
M8-Mutter.

19




5. Montieren Sie die Pflanzenplatte:
Befestigen Sie mit 2 Stick M5x35mm Schrauben und verwenden Sie, wo
erforderlich, 2 Stiick M5x12mm Unterlegscheiben und 2 Stiick M5 Muttern.

6. Platzieren Sie die Lenkradabdeckung in der Mitte des Lenkrads.

72

o

20




7. Befestigen Sie den Sitz am Go-Kart-Chassis mit 4 Stiick M5x40mm-Schrauben
und verwenden Sie dabei jeweils 4 Stick M5x14mm-Scheiben und 4 Stiick M5-
Muttern, wo erforderlich.

8. Stellen Sie sicher, dass alle Muttern und Schrauben vor der Verwendung fest
angezogen sind und die Reifen richtig aufgepumpt sind.

21




ACHTUNG:

Nicht geeignet fur Kinder unter 3 Jahren

Maximale Tragfahigkeit von 30 kg

Erwachsenenaufsicht ist stets erforderlich

Kinder sollten vor der Benutzung in der Anwendung der Bremsen unterwiesen
werden

Dieses Produkt sollte nicht auf 6ffentlichen Stralken, Autobahnen oder
Fahrradwegen betrieben werden

Lesen Sie vor der Verwendung den Abschnitt "Sichere Bedienung”

Uberprifen und warten Sie das Produkt immer vor der Verwendung

Das Spielzeug sollte mit Vorsicht verwendet werden, da Geschick erforderlich ist,
um Stlrze oder Kollisionen zu vermeiden, die zu Verletzungen des Benutzers
oder Dritter fihren kénnen.

SICHERER BETRIEB:

Dieses Produkt muss von einem Erwachsenen zusammengebaut und vor der
Verwendung von einem Erwachsenen Uberprift werden

Stellen Sie sicher, dass Schrauben und Muttern vor der Verwendung fest
angezogen sind

Schmieren Sie die Kette regelmafig

Fihren Sie vor der Verwendung einen Bremsentest durch

Nicht in direktem Sonnenlichtlagern

Material der Produkte:

A. (PP)B. (IRON)

22




ES.
Lista de piezas (incluidas)

1. Volante *1 2. Asiento *1

o . Al
. - - - . -]
fz o v

3.Eje de direccidn *1 4. Soporte de direcciéon *1
(incluye

3 arandelas de goma,

arandela 1xM8x16mm washer,
arandela cuadrada de acero x2,
arandela de resorte x1,
tuerca1xM8)

PEDALBO-KART/ KART A PEDALES / PEDAL-GONART /
KARTING DEPEDALES / G0-KART A PEDALI

&=

5. Manual

23




©OOO OO

8.Bolsa de tuercas y tornillos:
2 x Tornillos M5 de 35 mm,
4 x Tornillos M5de 40 mm,
4 x Tornillos M5* de 45 mm,
6 x Arandelas M5*12,
4 x Arandelas M5*14,
10 tuercas M5

7. Cubierta del volante *1

9. Carroceria de go kart

24




Instrucciones de montaje:

1. Monte el soporte de direccidn al chasis del kart. Fije con tornillos M5x45mm *4pcs

y asegurese de usar arandelas de diametro M5x12mm*4pcs y tuercas M5 *4pcs
donde corresponda.

2. Ensamble el eje de direccion:

Retire la tuerca y las arandelas del eje de direccién. Inserte una arandela metalica
en el eje de direccion.

Inserte el eje de direccion con la parte metalica desde abajo hacia el chasis del

kart. EI gancho del eje de direccion debe encajar en el area triangular de la barra de

direccién. El eje de direccidn debe pasar a través del chasis del kart y luego por el
tubo de soporte de direccion.

‘ Wi
" % fﬁ !! AH \
_Il~

/'J RY

25




3. Coloca el panel de la planta en |la parte delantera del kart.

4. En el eje de direccidn, inserta 2 arandelas de goma (la arandela de goma se usa
para ajustar la longitud, utiliza 1-3 piezas para que ajustes). Ailade una arandela
cuadrada en la parte inferior del volante, luego inserta el volante. Coloca otra
arandela cuadrada en la parte superior del volante, seguida de una arandela de
resorte. Asegura todo en su lugar con una tuerca M8.

26




5. Ensamblar el panel de la planta:
Fije con tornillos M5x35mm *2pcs y asegurese de usar arandelas de diametro
M5x12mm*2pcs y tuercas M5 *2pcs donde corresponda.

6. Colocar la cubierta del volante en el centro del volante.

72

27




7. Fije el asiento al chasis del kart utilizando tornillos M5x40mm*4pcs, asegurese
de usar arandelas de diametro M5x14mm*4pcs y tuercas M5*4pcs nuevamente
donde corresponda.

8. Asegurese de que todas las tuercas y tornillos estén bien apretados antes de
usar, y que los neumaticos estén inflados correctamente.

28




ADVERTENCIAS:

No apto para nifios menores de 3 afios

Capacidad maxima de 30 kg

Serequiere supervision de un adulto en todo momento

Los nifos deben recibir instrucciones sobre cémo aplicar los frenos antes de
usarlo

Este producto no debe operarse en vias publicas, carreteras o carriles para
bicicletas

Leala seccion 'Operacion segura' antes de usar

Inspeccione y mantenga siempre el producto antes de usarlo

El juguete debe utilizarse con precaucidn, ya que se requiere habilidad para
evitar caidas o colisiones que puedan causar lesiones al usuario o a terceros.

OPERACION SEGURA:

Este producto debe ser ensamblado por un adulto y revisado por un adulto
antes de su uso

Asegurese de que las tuercas y tornillos permanezcan bien apretados antes
de usar

Lubrique la cadena con frecuencia

Realice una prueba de frenos antes de usar

No almacenar bajo la luz solar directa

Material de los productos:

A. (PP)B. (IRON)

29




Elenco dei componenti (inclusi):

1. Volante *1 2. Posto *1

o . Al
. - - - . -]
fz o v

3. Albero dello sterzo *1 4. Supporto peril volante *1
(inclusi

3x rondella digomma,
1xM8x16mm rondella,

2x rondella quadrata in acciaio,
1xrondella elastica,

1xM8 dado)

PEDALBO-KART/ KART A PEDALES / PEDAL-GONART /
KARTING DEPEDALES / G0-KART A PEDALI

=

5.Manuale

30




0000 OOV OO
OO0 OO

8. Sacchetto di dadi e bulloni:
2 X bulloni M5 da 35 mm,
4 x bulloni M5 da 40 mm,
4 x Bulloni M5* 45 mm,
6 x Rondelle M5*12,
4 x Rondelle M5*14,
10x Dadi M5

7. Coprivolante*1

9. Carrozzeria del go-kart

31




Istruzioni di montaggio:

1. Montare il supporto dello sterzo sul telaio del go kart. Fissare con viti M5x45mm
*4pcs e assicurarsi di utilizzare rondelle diametro M5x12mm*4pcs e dadi M5 *4pcs

AAvina ArnmnvrAanriAatAa

TN
o)

2. Montare I'albero dello sterzo:

Rimuovere il dado e le rondelle dall'albero dello sterzo. Inserire una rondella
metallica nell'albero dello sterzo.

Inserire I'albero dello sterzo con la parte metallica dal basso nel telaio del go kart. Il
gancio dell'albero dello sterzo deve entrare nell'area triangolare del collegamento
dello sterzo. L'albero dello sterzo passa attraverso il telaio del go kart e poi
attraverso il tubo di supporto dello sterzo.

32




3. Posiziona il pannello della pianta sulla parte anteriore del go-kart.

4. Sull'albero dello sterzo, inserire 2 rondelle digomma (la rondella di gomma viene
utilizzata perregolare la lunghezza, utilizzare 1-3 pezzi per la regolazione).
Aggiungere unarondella quadrata alla base del volante, quindi inserire il volante.
Inserire un'altra rondella quadrata all'interno della parte superiore del volante,
seguita da unarondella elastica. Fissare il tutto con un dado M8.

33




5. Montare il pannello dell'impianto:
Fissare con viti M5x35mm *2pcs e assicurarsi di utilizzare rondelle diametro
M5x12mm*2pcs e dadi M5 *2pcs dove appropriato.

o

6. Posizionare la copertura del volante al centro del volante.

72

34




7. Fissare il sedile al telaio del go kart utilizzando viti M5x40mm™*4pcs, assicurarsi
di utilizzare rondelle diametro M5x14mm*4pcs e dadi M5*4pcs ancora dove
appropriato.

8. Assicurarsi che tuttii dadi e i bulloni siano ben serrati prima dell'uso e che i
pneumatici siano gonfiati correttamente.

35




AVVERTENZE:

Non adatto a bambini di eta inferiore a 3 anni

Capacita massima di 30 kg

E necessaria la supervisione di un adulto in ogni momento

| bambini devono essere istruiti su come applicare i freni prima dell'uso

Questo prodotto non deve essere utilizzato su strade pubbliche, autostrade o
piste ciclabili

Leggere la sezione "Funzionamento sicuro” prima dell'uso

Ispezionare e mantenere sempre il prodotto prima dell'uso

Il giocattolo deve essere usato con cautela poiché & necessaria abilita per evitare
cadute o collisioni che potrebbero causare lesioni all'utente o a terzi.

SICUREZZA OPERATIVA:

Questo prodotto deve essere montato da un adulto e controllato da un adulto
prima dell'uso

Assicurarsi che dadi e bulloni rimangano saldamente fissati prima dell'uso

Lubrificare spesso la catena

Eseguire un test dei freni prima dell'uso

Non conservare alla luce diretta del sole

Materiale dei prodotti:

A. (PP)B. (IRON)

36




If you have any questions, please contact our Sitiene alguna pregunta, comuniquese con
customer care centre. nuestro Centro de Atencion al Cliente.
Our contact details are below: Nuestros datos de contacto son los siguientes:

@ 0044-800-240-4004 @ 0034-931294512

>“'4 enquiries@mbhstar.co.uk }y §( atencioncliente@aosom.es
IMPORTER ADDRESS: Importador/Fabricante/REP:

MH STAR UK LTD Spanish Aosom, S.L.

Unit 27, Perivale Park, C/Roc Gros, n°15. 08550, Els Hostalets de
Horsenden lane South Balenya, Spain.

Perivale, UB6 7TRH B66295775

MADE IN CHINA atencioncliente@aosom.es

TEL: 931294512
HECHO EN CHINA

Si vous avez la moindre question, veuillez
contacter notre centre d'assistance a la
clientele.

Nos coordonnées sont les suivantes:

@ 0033-1-84166106

}vl I‘ aosom@mbhfrance.fr

Importé par/Fabricant/REP:
MH France

=
2, rue Maurice Hartmann DONSJEZ ﬂ% ou ’O\Q ou ﬁ

0
92130 Issy-les-Moulineaux {ANYS RV qssoCIATION LIVRAISON DECHETERIE
France

Fabriqué en Chine Adresses sur quefairedemesdechets.fr

DE

Wenn Sie Fragen haben, wenden Sie sich bitte In caso di dubbio, si prega di contattare il
an unser Kundendienstzentrum. nostro centro assistenza clienti.
Unsere Kontaktdaten stehen unten: | nostri dettagli di contatto sono di seguito:
@ 0049-0(40)-87408465 @ 0039-0249471447
}y { service@aosom.de ”“‘ clienti@aosom.it

IMPORTATO DA/Produttore/REP:
Importeur/Hersteller/REP: AOSOM ltaly srl
MH Handel GmbH Centro Direzionale Milanofiori
Wendenstrafie 309 Strada1Palazzo FI1
D-20537 Hamburg 20057 Assago (MI)
Germany P.1.: 08567220960
IN CHINA HERGESTELLT FATTO IN CINA

37




Aosom

38



	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38

